Jones Gillam Renz Architects

Address Contact Web
730 N 9th St. 1881 Main St., Suite 301 jgr@jgrarchitects.com jgrarchitects.com
Salina, KS 67401 Kansas City, MO 64108 (785) 827-0386

ARCHITECT’'S SUPPLEMENTAL INSTRUCTIONS
JONES GILLAM RENZ DOCUMENT JGR 710

PROJECT: The Residence at Veterans Park Report No. One (1)
New Senior Development
Knoxville, IA

OWNER: OPG Veterans Park Partners, LLC
Dan Maximuk .
250 N. Santa Fe Ave, Suite A Date April 2,2025
Salina, KS 67401
Architect's Proj No. 24-3400
CONTRACTOR: Overland Construction Company
250 N. Santa Fe Ave, Suite A Contract For: General Construction
Salina, KS 67401 Mechanical, Electrical

The work shall be carried out in accordance with the following supplemental instructions issued in accordance with the Contract Documents without
change in Contract Sum or Contract Time. Prior to proceeding in accordance with these instructions, indicate your acceptance of these instructions
for minor change to the Work as consistent with the Contract Documents and return a copy to the Architect.

DESCRIPTION:
Contractor to make adjustments as needed and required per the modifications as indicated on attached drawings and in the below descriptions:

1. Attached are the Knoxville, lowa Public Sanitary Sewer State Permitting documents for the contractor's records and reference.

2. Eliminate the 6" wood privacy perimeter fence around the West, South and East sides of the site in it's entirety. Reference revised
sheets A1.1 and A1.2. Dog Park shall be fully fenced. All sides shall be 4’ tall aluminum fencing per details on revised sheet A1.2.

3. Eliminate the plastic laminate detail at the apartment unit doors. Wall finish at alcove shall be painted gypsum board. Reference revised
sheet A9.3.

4. Eliminate the plastic laminate “table” and casework in Mail #103. Install floating Quartz countertop instead, with hidden brackets per
manufacturer. Reference revised Sheet A9.2

5. Clarification: Countertop in Community Room 101 is to be Quartz per spec.

Attachments:
1. Construction Permit - City of Knoxville — Sewage, Veteran's District Plat 2, Project No. 2025-0233A (12 sheets — various sizes)
2. Certificate of Completion — DNR Permit Number 2025-0242S
3. Revised Sheets Al.1 and A1.2
4.

Revised Sheets A9.2 & A9.3
Issued by: Jones Gillam Renz Architects PO Box 2928, Salina, KS 67402
Maggie Gillam, Project Manager 785-827-0386 mgillam@jgrarchitects.com
Copies to:

Dan Maximuk, Amanda Klaus — OPG

Eric Hubener - MCP Group

Ryan Lies — LST

Justin Strom — Snyder & Associates

Isaac Cundiff, Marcus Himmelberg - McClure



STATE OF IOWA
DEPARTMENT OF NATURAL RESOURCES
6200 PARK AVE STE 200
DES MOINES, IOWA 50321

CONSTRUCTION PERMIT

City of Knoxuville PERMIT NO.: 2025-0242S
Attn: Patrick Murphy FILE: City of Knoxville - Sewage
305 3™ Street RE: Veteran’s District Plat 2
Knoxville, IA 50138 PROJECT NO: 2025-0233A

In accordance with the provisions of Section 455B.173.3 and 455B.174.4, Code of lowa, and Rule 567--64.2(455B) or
Rule 567--65.7(455B), or Rule 567--43.3(455B) of the lowa Administrative Code, the Director of the Department of
Natural Resources does hereby issue a permit for the construction of:

Approximately 510 linear feet of eight-inch PVC sanitary sewer, 2 manholes, and all related
appurtenances necessary to complete the project in accordance with the approved plans and
specifications.

The construction of the project shall be initiated within one year of issuance of this permit or this permit is no longer
valid. Within thirty days after completion of construction, the permit holder shall submit a certification by a licensed
professional engineer that the project was completed in accordance with the approved project documents.

The issuance of this permit in no way relieves the permittee of the responsibility for complying with any other local,
state, and federal laws, ordinances, regulations or other requirements applicable to this facility.

Pursuant to Section 455B.174.4, Code of lowa, you have the right to appeal any condition of this permit by filing
with the Director of the Department of Natural Resources a notice of appeal and request for administrative hearing
within thirty days of receipt of this permit.

Please feel free to contact Ferida lkeljic at 515-725-8429 or email Ferida.ikeljic@dnr.iowa.gov if you have any
questions or comments.

FOR THE DEPARTMENT OF NATURAL RESOURCES
KAYLA LYON, DIRECTOR

H Digitally signed by Laura Knispel
I—a u ra Kn IS pe Date: 2025.02.28 15:14:33 -06'00'

ENVIRONMENTAL SERVICES DIVISION

By

Date: February 28™, 2025

Copy (via electronic delivery):  DNR Field Office 5 (Des Moines, lowa)
DNR Sewage File 6-63-42-0-01 (City of Knoxville)
City Clerk — Knoxville
Justin Strom, P.E. — Snyder & Associates, Inc (jstrom@snyder-associates.com)



lowa Department of Natural Resources
Wastewater Section
Construction Permit Application
SCHEDULE A, Construction Permit Application

Exhibit 11A
APPLICANT ENGINEER
Owner: City of Knoxville Firm: Snyder & Associates, Inc.
Address: 305 3rd Street Knoxville, A 50138 Address: 2727 SW Snyder Blvd., Ankeny, IA 50023
Representative: Patrick Murphy Project Officer:  Justin Strom
Phone Number: 641-828-0550 Phone Number: 515-964-2020
Email: wrf@knoxvilleia.gov Email: jstrom@snyder-associates.com
Project Identification: Veteran's District Plat 2
Estimated Start Date*: Spring 2025 Estimated Completion Date: Fall 2025
PLEASE RESPONiD TO ALL QUESTIONS Yes No
1. Has an engineering report, facilities plan or other information previously been submitted for this project? D
IfYes:  Project Identity: Date Submitted:

2. Does the project and construction permit application, as submitted, follow the recommendations, design loadings, D
construction schedule, permit limits, and conclusions of the approved engineering report or facilities plan?

If No: Provide the design basis and technical information justifying all changes.

3. Are there three complete sets of plans and specifications accompanying this application? D
For a minor gravity sewer extension within the meaning of 455B.183.3 Code of lowa and Design Standard 11.1, two complete
sets will be adequate for expeditious approval. For more complex projects, three sets of plans and specifications may be

requested.

4, Are approved standard specifications a part of this application? D
IfYes: Approved Standard Specifications of
(municipality or firm): SUDAS Date Approved: 2025
5. Does each set of plans and specifications or engineering report accompanying this application contain a D
“professional engineering seal” executed in conformance with 542B.16, Code of lowa?
If No: Processing will be delayed pending receipt of applicable design schedules and certified plans, specifications or
engineering report.
6. Is this a joint wastewater and water supply project? D

fYes: A construction permit application for the water supply project should be submitted separately to the Water Supply
Section. A Water Supply permit fee may be required.
7. Is the applicant to provide treatment of effluent resulting from this construction? [
IfNo: A Sewage Treatment Agreement executed by the authority providing treatment must accompany this form.
8. Is a new or amended operation permit necessary to use the facilities described in this application?
IfYes: A new or amended permit to operate may be requested prior to the receipt of a construction permit.
9. Is any waterline located within 10 feet; or any private or public well, lake, or public recreation area located within
400 feet of the proposed construction?
IfYes: Identify and locate the facility(ies) relative to the proposed construction.
10. Will construction inspection be conducted by a licensed engineer employed by the applicant?
IfNo:  Name of Engineering Firm Conducting Inspection: ~ City of Knoxville

11. Will this project utilize CWSRF loan funds?

X

X

X

O 0o o o
X X

CERTIFICATION
APPLICANT ENGINEER
| certify that | am the authorized representative of the owner | certify that all aspects of the design included in this application
and state that the project identified above is approved by the conform to applicable standards contained in Chapter 567 IAC
owner. 64, or that an explanation and justification for any proposed

variations from such standards is attached. | am familiar with the

information contained in this application and, to the best of my

knowledge, such information is complete and accurate.
Signature /

Date QZQZ}' Signature jzr@% Date 2/25/2025

*Estimated Constructioff Start Date: Complete applications must be submitted/at least 120 days in advance of the date for starting

construction in accordance with Rules 567 IAC 60.4 and 64.2
Please complete the Schedule Checklist on the following page of this form.

04/2016 cmc DNR Form 542-3129; 28A




Schedule
B
C
D

R2 (A&B)
R3
S

DOCUMENT CHECKLIST
Identify all categories included in this project. Also, identify schedules attached to this application.

Title
Collection System
Lateral Sewer Extension
Trunk & Interceptor Sewer
Wastewater Pump Station
Treatment Project Site Selection
Treatment Project Design Data
Schematic Flow Diagram
Treatment Process Loading and Removal Efficiency
Mechanical Plant Reliability
Screening, Grit Removal and Flow Measurement
Septic Tank System
Controlled Discharge Pond
Aerated Pond
Anaerobic Lagoon
Setting Tanks
Fixed Film Reactor-Stationary Media
Rotating Biological Contactor
Aeration Tanks or Basins
Gas Chlorination
Sludge Digestion and Holding
Sludge Dewatering and Disposal

Low Rate Land Application of Sludge

Land Application of Sewage Sludge (To be developed)

Land Application of Wastewater (To be developed)

Sewage Treatment Agreement

Attached

DO0O00000000000ODLOOC 0000 000X X

Included in Project

N O A 4

Submittal Date

Identify any categories included in this project which are not provided in the above list of schedules.

11/2015 cmc

DNR Form 542-3129; 28A




DNR USE ONLY

lowa Department of Natural Resources :
Project No.

Wastewater Section
Construction Permit Application
SCHEDULE B, Collection System

Permit No.

Date Prepared Project Identity
2/25/2025 Veteran's District Plat 2
Date Revised

1. Identify proposed construction which is subject to flooding and explain what is proposed to prevent water from entering the
system. If no portion is subject to flooding, state none.

Segment Flooding Protection

*2. Indicate hydraulic capacity of: 1) the nearest downstream main or interceptor; 2) the nearest downstream lift station; and 3) all
downstream segments where flow restriction may occur. Indicate the source and accuracy of numerical data.

Segment Segment Segment
Location Pleasant St
Design Capacity, MGD 0.69

Peak Hourly Dry weather Flow MGD (actual) [n/a
Peak Hourly Wet weather Flow MGD (actual) [n/a

*3. Identify treatment facility, the design loadings and present raw waste loadings. Indicate source and accuracy of numerical data.
Facility Name and Number Knoxville City of STP NPDES #6342001

Facility Loading MGD #BODs/day
Design 4.48 2959

Average Wet Weather (actual)
Peak Hourly Wet Weather (actual)

Provide projected design loading increase, which will be added to this facility as a result of this project.

Design Loading Initial Design Year (26 )
Residential Service Area 2.92 Acres Acres
Population 120 Persons Persons
Flow (100 GPCD) 12,000 GPD GPD
BODs (0.17/#/d/cap) 204 #/day #/day
Industrial Service Area Acres Acres
Rated Flow GPD GPD
BODs #/day #/day
Other Acres Acres
Rated Flow GPD GPD
BODs #/day #/day
Total BOD: 20.4 #/day #/day
Total Flow 12,000 GPD GPD
Peak Hourly Flow 50,653 GPD GPD

*Include a written explanation of items 2 and 3 if the sewer system and/or treatment facility are overloaded.

11/2015 cmc DNR Form 542-3095; 28B




DNR USE ONLY

lowa Department of Natural Resources .
Project No.

Wastewater Section
Construction Permit Application Permit No.
SCHEDULE C, Lateral Sewer Extension

Date Prepared Project Identity
2/25/2025 Veteran's District Plat 2
Date Revised

1. Design Basis Initial Design Year (26 )

Residential Service Area 2.92 Acres Acres
Population 120 Persons Persons
Flow (100 GPCD) 12,000 GPD GPD
BODs (0.17/#/d/cap) 20.4 #/day #/day

Industrial Service Area Acres Acres
Rated Flow GPD GPD
BOD; #/day #/day

Other Acres Acres
Rated Flow GPD GPD
BOD; #/day #/day

Total BODg 20.4 #/day #/day

Total Flow 12,000 GPD GPD

Peak Hourly Flow 50,653 GPD GPD

2. Pipe Diameter 8 Inch 10 Inch 12 Inch

Material PVC
Joint Gasketed
Minimum Slope 0.50 % % %
Maximum Manhole Space 260 ft. ft. ft.
Total Sewer Length 510 ft. ft. ft.
Maximum Cover 6.44 ft. ft. ft.
Minimum Cover 5.53 ft. ft. ft.

3. Construction specifications (indicate ASTM Number or other standard included in the specifications). A brief description is
required in each part.
A. Bedding class Figure 3010.103 - Class | Bedding Material

B. Pipe laying Section 4010 3.02 B Proceed upstream with bells pointing upstream
C. Compaction  Section 3010.306
D. Manhole Section 6010 Precast 48" Manhole
E. Specified maximum infiltration/exfiltration rate 200 GPDPMPI
F. Infiltration/exfiltration test procedures Section 4060.304 Water and air pressure
G. Alignment & grade test procedures
(1) During construction Stake & batterboard Laser Section 4010 3.02
(2) After construction Lamping Section 4060 3.02 Other Video Inspection
H. Deflection test procedures Section 4060 3.05 Ball of mandrel pulled through 95% DIA.
4. Are detailed manhole drawings included: [ ] Yes X No  Typical frame and cover assembly Figure 6010.601

Are manhole covers nonvented: X Yes [ |No  Manhole diameter 48 in.
Manhole opening diameter 24 In Material Cast Iron frame and grate, concrete manhole
5. Minimum sewer & water main separation: Horizontal 10 ft. Vertical 18 in.

Are specifications included No

6. Stream, road, or railroad crossing protection No

Are specifications included

11/2015 cmc DNR Form 542-3096; 28C




jowa Department of Natural Resources
Wastewater Section
Construction Permit Application
Sewage Treatment Agreement

INSTRUCTIONS
This agreement must be executed for all projects where construction and sewage treatment will be provided by different parties;
i.e., a private subdivision connecting to a municipal system. This agreement must be executed by the parties who are owners at the
time the permit is issued, regardless of whether title to the proposed construction project will be transferred after completion of the
project.

This agreement is not necessary when a contract for sewage treatment already exists; i.e., service contracts between municipalities.
However, the Department of Natural Resources must be informed in writing that the contractual agreement does exist.

APPLICANT ENGINEER
Owner: City of Knoxville Firm: Snyder & Associates, Inc.
Address: 305 3rd Street Address: 2727 Snyder Blvd., Ankeny, 1A 50023
Representative: Patrick Murphy Project Officer: Justin Strom
Phone Number: 641-828-0550 Phone Number: 515-964-2020

Project Identification: Veteran's District Plat 2

Owner and System Receiving Wastes: ~Water Reclamation Facility

CERTIFICATION
| am the authorized representative of the owner identified above and state that the proposed sanitary sewage facilities shall be
constructed in accordance with the plans and specifications and all wastes contributed by this project shall be discharged to the
treatment system identified above.

Signature ;M Title: Water Reclamation Super. Date 2/26/25
/II

AGREEMENT TO PROVIDE SEWAGE TREATMENT
| am the authorized representative of the owner of the system identified above and state that the connection of the proposed
sanitary sewage facilities identified above is approved by the owner, and that the owner accepts responsibility for providing
adequate treatment of all wastes contributed by this project, in accordance with the provisions of Chapter 4558, Code of lowa, and
the rules of the Department of Natural Resources. This agreement shall not be construed in any way to affect any local ordinances,
sewer service agreements, or fee systems entered into between the parties.